U-71 FvTH 25— Tip Sander

10
P

< FEEmOERT DT WIE>

No25: JULTS—)L

m & 71025

LEMNBINMZGE(ITER 2 m&3TiR
Gl dh

MDNo25 : 20w ML/ULT

mE:7060 (FE{M378M)

@No026 : —— R)LO—5—

mE 2167 (EfM160M)

&8 ;&K /PARTS LIST 2210
Index No. ifﬁ B4 Description Fif%i E fif
1 7000 |[RTF— Housing 1 7560
1B 7028 |RT—H/\— Housing Cover 1 ook
2 7017 |&Fvbk Nut M6 1 160
3 7026 |[INARESE Spring Washer M6 1 20
4 1317 |FES Washer 1 15
5 7022 |3 LHR—F Support 1 1008
6 7007 |A—4—Fvk Rotor Nut 1 1008
7 7005 [/NSH— Balancer 1 3708
8 7027 |RAFAFIEHHRS  |Set Screw M4 x 8 2 130
9 7006 |[/\TH—wTk Balanser Shaft 1 1320
10 4473 |(RF7YLY Bearing 6000 2RS 1 936
11 7019 |FLRIZIEDHER Snap Ring IRTW-26 1 160
12 7008 |/\S 4 —F+vwF  |Balancer Cap 1 288
13 7012 |y FL—k Pad Plate 1 660
14 1134 |[E{tSES Washer M6 2 15
15 7018 |RAYTRILE Bolt M6 X 12 1 180
16 4380 |NAFVUk Nut M6 1 90
17 7020 |/%wk Pad 40 % 86 1 2800
18 2526 |/I\RESR Washer M4 3 15
19 5518 |+F 7T~/ RY |Screw M4 x 5 3 100
20 71020 |RH—L/— Lever 1 960
21 2507 |RFTYLTEY Pin $3x18 1 60
22 71022 |INILTTSY Valve Plug 1 *okok
23 3323 |0-Uvy O-ring P7 1 70
24 71024 [/NILTRT)Y Spring 1 180
25 71025 |/N)LT—)L Valve Seal(Discontinued) BERT *ook
26 71026 [/NILTEY Valve Pin 1 160
27 4362 |REav Speed Controller 1 1700
28 7015 |[v75— Muffler 1 1512
29 4368 |0y Y O-ring P10 1 110
30 7011 |[B—42—Fvv7 Housing Cap 1 1512
31 3310 [RF7YL5 Bearing 62622 1 720
32 7037 |U7TL—k Rear Plate 1 3000
33 M1 |RTYLTEY Pin $25%5 2 90
34 7002 |V E Cylinder 1 6180
35 7001 |A—%— Rotor 1 7416
36 7010 |[R—2 Vane 5 480
37 7009 |AR—H— Spacer 1 252
38 7003 |(Z7OvkTL—bk Front Plate 1 3000
39 3464 [RF7UYLY Bearing 60827 1 720
40 7016 |O-U2 4 O-ring AS568-027 1 300

(PEGMBFRERTHENHYFET)

*Parts may be changed with/without notice.




